
1 
 

OPTIMIZED CHEMICAL PRETREATMENT AND MEMBRANE 
ELEMENT PERFORMANCE AT A 10 MGD NANOFILTRATION PLANT 

 
Authors: Phil Hyer, Northeast 5th Avenue Pompano Beach, FL 33060 

Phil.Hyer@copbfl.com, (954) 545-7030 

Kirk Lai, kirk.lai@nitto.com 

Andrew H. Barba, P.E., abarba@mccaffertybrinson.com 

Frank A. Brinson, P.E., fbrinson@mccaffertybrinson.com 

 
Abstract 

 
The City of Pompano Beach has a 50 million gallon per day (mgd) water treatment plant that 
includes a 10 mgd nanofiltration (NF) process. The NF process includes five 2-mgd NF units. 
The units are two-stage, in a 36:16 array. The NF units were previously populated with a hybrid 
of membrane elements that were installed in 2009. These membranes were selected to achieve 
the City’s permeate hardness, permeate iron, and other permeate quality goals (e.g., color, TDS, 
organics) and utilized acid and antiscalant chemical pre-treatment to condition the feedwater.  
 
In preparation for the 2020 NF Membrane Element Replacement, the City designed, permitted, 
and constructed a 2:1 array pilot test unit consisting of three full-size (8-inch diameter, 7-
element) membrane pressure vessels with independent pre-treatment chemical feed systems, 
cartridge filters, feed pump, and instrumentation. The pilot unit was permitted to withdraw raw 
water from the full-scale plant feed water header and discharge concentrate and permeate to the 
full-scale plant concentrate and permeate headers, respectively.  
 
The City’s objective for the pilot testing program was to develop an operating protocol that 
allows for the complete elimination of chemical pre-treatment (no acid or antiscalant) to 
optimize chemical and power costs. After satisfying the pilot testing objective, the City 
proceeded with procurement. Membrane element replacement was completed in May 2020 and 
the NF Process was started up with new membrane elements and without chemical pretreatment. 
Since start up, it has been operating successfully without chemical pre-treatment  and continues 
to meet specified performance and permeate quality goals. 
 

 
 
 
 
 
 
 
 
 
 
 



2 
 

Background 
 
The City of Pompano Beach (City) is located in northeast Broward County, Florida and provides 
potable water service to a population of approximately 84,000.  The City’s current potable water 
annual average day demand (ADD) is approximately 13.6 million gallons per day (mgd), and the 
maximum day demand (MDD) is approximately 17.4 mgd.  The City owns and operates a 50 
mgd water treatment plant (WTP) that utilizes conventional lime softening (LS) and 
nanofiltration (NF) to treat the raw water.  These processes run in parallel and are blended at 
approximately 40% to 50% NF:LS ratio in a blending clearwell prior to four-log virus treatment 
disinfection and distribution.  Both process streams treat raw water from the shallow Biscayne 
Aquifer, which is high in dissolved organics including precursors for regulated trihalomethanes 
and haloacetic acids.  Typical raw water quality is summarized in Table 1.  

 
Table 1 – Typical Raw Water Quality 

 
Constituent/Parameter Value 
Total Hardness 247 mg/L as CaCO3 
Total Dissolved Solids 495 mg/L 
Color 80 Color Units 
Total Organic Carbon 20 mg/L 
pH 7.2 
Iron 1.70 mg/L 
TTHMFP 0.40 mg/L 
HAA5FP 0.30 mg/L 

 
The NF process was constructed and placed into service in 2002 and includes five 2-mgd NF 
units.  This process was added to improve the removal of dissolved organics to maintain 
compliance with the Stage 2 Disinfectant/Disinfection By-Product Rule (D/DBPR) and all 
primary and secondary drinking water standards.  Each NF unit is two-staged in a 36:16 array, 
and the system was designed to operate at an 85% recovery rate with an average flux of 13.7 
gallons per square foot per day (gfd).  Since placing the NF process into service, the City has 
replaced the membrane elements twice. The first membrane element replacement occurred in 
2009, where the vessels were populated with a hybrid configuration of membrane elements 
(Hydranautics ESNA1-LF and ESNA1-LF2), and the second replacement occurred 2020, as 
described herein.   
 
As presented in Table 1, the raw water is relatively high in organics and has an average iron 
concentration of approximately 1.7 mg/L.  In order to remain in compliance with the D/DBPR 
and primary and secondary drinking water regulations, the City established goals for 
concentrations of certain constituents in the finished blended water.  To achieve these goals, the 
City set NF permeate quality and membrane performance criteria for each the 2009 and 2020 
membrane element replacement projects, as presented in Table 2.  
 
 
 
 



3 
 

Table 2 – Specified Permeate Quality and Membrane Performance 
 

Constituent/Parameter Existing Membranes 
(2009) 

Replacement Membranes 
(2020) 

Bicarbonate 25 to 75 mg/L 25 to 75 mg/L 
Color < 3 Color Units < 3 Color Units 

Total Dissolved Solids < 250 mg/L < 200 mg/L 
Total Hardness 20 mg/L as CaCO3 Min 25 mg/L as CaCO3 

Iron 0.25 mg/L 0.20 mg/L 
Total Organic Carbon < 1.0 mg/L < 1.0 mg/L 

TTHM Formation Potential < 0.040 mg/L < 0.040 mg/L 
HAA5 Formation Potential < 0.030 mg/L < 0.030 mg/L 

Maximum TMP 90 psi 73 psi 
 
When the City began preparing for the 2020 membrane element replacement project, they were 
interested in investigating the possibility of reducing operating costs by taking advantage of 
advancements in membrane technology to reduce power costs and eliminate chemical 
pretreatment of feedwater while maintaining finished water quality. Prior to the 2020 membrane 
replacement, the City utilized physical and chemical pretreatment of the NF feedwater. Physical 
pretreatment of the NF feedwater consisted of four 5-micron cartridge filters, each rated at a 
2,117 gpm capacity and chemical pretreatment entailed dosing the feedwater with acid to lower 
the pH to 5.8 and Nalco 1850T antiscalant at a dosage rate of 1.0 mg/L. 
 
In 2016, when the City began planning to replace the membrane elements with their optimization 
goals in mind, the City requested letters of interest (LOI) from three leading nanofiltration 
membrane element manufactures (MEM); Hydranautics, Dow Water and Process Solutions, Inc. 
(Dow), and Koch Membrane Systems, Inc.  The City received responses from Hydranautics and 
Dow.  
 
These LOI’s requested membrane selections from the MEM’s, in preparation for prequalification 
pilot testing of the proposed membrane selections from each manufacturer. The purpose of the 
pilot testing was to verify that the membrane element selections met the City’s specified 
permeate quality and membrane performance requirements, as presented in Table 2.  Meeting 
these permeate quality and membrane performance requirements during pilot testing allowed the 
MEM’s proposed membrane element selections to prequalify for installation in the City’s full-
scale NF units under the 2020 NF Membrane Element Replacement Project. 
 
To facilitate pilot testing the City designed, permitted, and constructed a pilot unit with full-size 
pressure vessels (8-inch diameter, 7-element) in a 2:1 array with independent cartridge filters and 
pre-treatment chemical feed systems.  The pilot unit was permitted to withdraw feedwater from 
the NF process raw water header and discharge permeate and concentrate to the plant’s 
respective headers. Figure 1 presents a schematic of the pilot test unit.  



4 
 

 
Figure 1 – Pilot Test Unit Schematic 

 
NF Membrane Pilot Testing 

 
Pilot testing with the pilot unit was conducted in two phases.  Phase 1 was aimed at confirming 
that the City could meet the specified permeate quality and membrane performance requirements 
with the proposed replacement membrane elements under the current operating conditions of 
full-scale NF process (acid and antiscalant chemical pretreatment, 85% recovery rate, and 13.7 
gfd average flux).  The objective of Phase 2 was to evaluate the performance of the membrane 